
Location: City Hall – Council Chambers 
Date: June 25, 2024 
Time: 6:00 PM 

 

 
Page 1 of 2 

 

City Council Meeting Agenda 
 

Mayor Jason Beebe, Council Members Steve Uffelman, Janet Hutchison, 
Shane Howard, Gail Merritt, Scott Smith, Marv Sumner and City Manager Steve Forrester 

ATTEND TELEPHONICALLY BY CALLING 346-248-7799 Meeting ID: 947 5839 2608 Passcode: 123456 
 

 
Call to Order 

Flag Salute 

Additions to Agenda 

Consent Agenda 

1. Regular Meeting Brief 6-11-2024 

2. Bonito Feast New Liquor License Application 

Visitors, Appearances and Requests 

Council Presentations 

Council Business 

3. Republic Disposal Rate Increase (PUBLIC HEARING) - Mayor Beebe 

4. Adopting Updated Wastewater Master Plan (PUBLIC HEARING) - Josh Smith / Casey 
[...]
1Sampling and reporting required only when discharging per Schedule A of 
NPDES Permit No. 101433. 

TABLE 2-5   
OUTFALL 004 BOD5 AND TSS 

Parameter 
Monthly Average  

(mg/L) 
Weekly Average  

(mg/L) 
BOD5 (May 1 through October 31) 10 15 
TSS (May 1 through October 31) 10 15 
BOD5 (November 1 through April 30) 30 45 
TSS (November 1 through April 30) 30 45 

Reported Results1  
BOD5 3 3 
TSS 7 8 

1Results sampled and reported from groundwater and surface water monitoring 
locations per Schedule B of NPDES Permit No. 101433 Modification executed on 
September 25, 2015. 

Description and Evaluation of Treatment Process Systems and Components 

Influent Screens 

All influent from the City’s collection system enters the WWTF through two influent screens. 
The first screen, referred to in this WWFP as the Treatment Plant No. 1 influent screen, is 
located on the west side of Pond 1 of Plant 1 just beyond the aeration zone. Influent from 
the airport industrial area enters the WWTF by gravity at this location. The Kusters 
in-channel fine screw screen, Model ICSS 3/6, has a maximum flow design capacity of 
0.85 MGD. The screen is equipped with a totalizing digital flowmeter and is a 1/4-inch 
perforated rotary drum design with an integral screenings washer compactor installed at a 
45-degree incline. The washed and compacted screenings are discharged to an automatic 
bagger system and hauled to the landfill for disposal. This screen was installed in 2020 and 
has no identified deficiencies.  

The main influent screen system is located east of the influent pump station across the 
Crooked River as shown on Figure 2-3. The screen is a Huber ROTAMAT® RoK4 700/6 with a 
maximum flow design capacity of 4.5 MGD. The screen is a perforated basket design with a 
vertical shaftless screw installed in a vault off from the 48-inch ductile iron (DI) influent main 
line. The screen unit is equipped with an integral screenings washer/compactor. The washed 

46



City of Prineville, Oregon 
Wastewater Facilities Plan Section 2 

3/7/2024  Anderson Perry & Associates, Inc. 
WWFP_Prineville_1260-40.docx  Page 2-10 

and compacted screenings are deposited in a dumpster and hauled to the landfill for 
disposal. 

A complete rebuild of the existing main influent screen system is in progress. Once 
complete, the rebuilt system will be evaluated over time to determine if a different screen 
system is needed. 

Influent Main Lift Station to Wastewater Treatment Facility 

The influent main lift station at the WWTF consists of four submersible influent pumps that 
receive screened wastewater from the 48-inch pipe that transports raw wastewater from 
the collection system. The pumps are equipped with 25 Hp submersible motors with a 
motor speed of 1,800 revolutions per minute (RPM) and are designed to pump 1,650 gpm at 
a TDH of 38.5 feet each. These pumps are currently being updated, with two of the four 
pumps having recently been replaced with similar pumps. The pumps lift the incoming 
wastewater into a concrete splitter box that splits flow between Plants 1 and 2 using 
adjustable weirs. Currently, the flow is fairly evenly split between the plants. Wastewater is 
then pumped to Plants 1 and 2 using dedicated submersible feed pumps. Each plant pump 
station has three feed pumps. Both sets of feed pumps have identical 25 Hp pumps 
designed to pump 1,760 gpm at a TDH of 35.2 feet each. Influent is pumped to Plant 1 via a 
10-inch pipe and to Plant 2 via a 12-inch pipe. A Panametrics DF868 strap-on flowmeter is 
utilized after each plant’s feed pumps to measure flows pumped into each plant.  

Currently, the City is procuring replacement pumps for the influent lift station main pumps. 
Additional improvements will include electrical and control system upgrades, followed by 
similar upgrades to the feed pumps at Plants 1 and 2.  

Plant 1  

Plant 1 is the original WWTF and has a design influent flow capacity of 1.2 MGD. Plant 1 has 
a partially aerated primary lagoon with a facultative secondary lagoon. The calculated BOD5 
loading capacity of Plant 1 is approximately 2,690 lbs/day. The primary lagoon is partially 
aerated with a fine bubble diffuser system. The system uses three centralized 50 Hp blowers 
(two duty and one standby) that supply four laterals and 160 fine bubble membrane 
diffusers. The aeration system supplies 100 pounds of oxygen per hour to the lagoon. 
Wastewater pumped into Plant 1 is directed through the 37-acre primary lagoon, which has 
a detention time of 62 days at 1.1 MGD and an operating volume of approximately 68 million 
gallons (MG). After the primary lagoon, the wastewater enters a 10-acre secondary 
facultative lagoon with a detention time of 15 days at 1.1 MGD and a volume of 
approximately 16 MG. Information regarding the aeration system is shown on Table 2-6. 

  

47



City of Prineville, Oregon 
Wastewater Facilities Plan Section 2 

3/7/2024  Anderson Perry & Associates, Inc. 
WWFP_Prineville_1260-40.docx  Page 2-11 

TABLE 2-6   
PLANT 1 AERATION SYSTEM DESIGN SPECIFICATIONS 

System Provider Nexom 
Number of Blowers 3 
Blower Model  Aerzen Delta 50-L 
Motor  50 Hp 
Drive  Direct 
Capacity  1,200 SCFM @ 4.0 psi 
Number of Diffusers 160 
Diffuser Model HT25-8 
Phase  3 
Volts  460 

psi = pounds per square inch 
SCFM = standard cubic feet per minute  

After passing through the two treatment lagoons, wastewater is disinfected in a two-basin 
chlorine contact chamber. Each basin has a volume of 26,600 gallons. This produces a 
contact time of 70 minutes at 1.1 MGD with both basins in operation.  

The data center cooling water discharge enters the plant from a new dedicated pipeline and 
influent screen to the west side of the treatment plants. The primary discharge point is 
Pond 1 at Plant 1, at the end of the aeration zone. This location was selected because 
Plant 1 has more detention time for increased flows and the cooling water has negligible 
waste loads. This discharge location increases the detention time for the flows with normal 
waste loads entering Plant 1. Discharge piping has also been installed to connect to Plant 2 
as an alternate discharge point if needed. 

After disinfection, effluent is routed through the intermediate pump station. This pump 
station has two 15 Hp pumps with a combined capacity of 2,100 gpm at a TDH of 35 feet. 
The intermediate pump station allows flow to be routed either to the Plant 2 effluent 
storage pond (commonly referred to as the kidney pond) or the Plant 1 effluent storage 
pond (golf course irrigation storage pond). The Plant 1 storage lagoon has a volume of 
approximately 25 MG and a detention time of 23 days. Effluent is treated and disinfected as 
required by the NPDES Permit, and then is either pumped through the irrigation pump 
station for land irrigation or to the treatment and disposal wetlands, or occasionally 
discharged into the Crooked River. During the summer, some effluent is stored in the golf 
course irrigation storage pond and utilized for irrigation on the City-owned Meadow Lakes 
Golf Course. During winter months, effluent can be discharged to the Crooked River. The 
WWTF is not equipped with a filter system. A filter would normally be recommended for 
Class C effluent but the WWTF has been meeting the Class C limits without one. 

Before discharging to the Crooked River, water from the golf course effluent storage pond 
needs to have chlorine residuals below the permitted amount. A sulfur burner is available to 
add sulfur to the water before discharge. When effluent is discharged into the Crooked 
River, an 18-inch diameter pipe with a three-port diffuser is utilized. The discharge rate is 
11.5 feet per second at 1.1 MGD. Due to the construction of the treatment and disposal 
wetlands, it is unlikely this form of discharge will be utilized in the future; however, the 
outfall is maintained for the purpose of allowing discharge during unprecedented high 
flows.  

48



City of Prineville, Oregon 
Wastewater Facilities Plan Section 2 

3/7/2024  Anderson Perry & Associates, Inc. 
WWFP_Prineville_1260-40.docx  Page 2-12 

Plant 2  

Plant 2 has a design flow capacity of 1.3 MGD. Before wastewater reaches Plant 2, it flows 
through a diversion box constructed to allow expansion of the lagoons. Currently, the 
diversion box routes flow to the primary lagoon in Plant 2. Plant 2 consists of three 
treatment lagoons operated in series lined with a high density polyethylene liner. The first 
lagoon is an aerated lagoon, followed by a partially aerated facultative lagoon, and finally an 
unaerated facultative lagoon. The primary lagoon is an aerated basin 3.49 acres in size with 
a 10-foot operating depth and a volume of 11.4 MG. Aeration in the primary lagoon is 
performed by a fine bubble diffuser system. The system uses three centralized 75 Hp 
blowers (two duty and one standby) that supply ten laterals and 180 fine bubble membrane 
diffusers. The aeration system supplies 100 pounds of oxygen per hour to the lagoon. The 
second lagoon is equipped with four 10 Hp floating aspirating aerators. The second and third 
lagoons are both 2.91 acres in size with an operating depth of 6 feet and a combined volume 
of approximately 11.4 MG. The calculated BOD5 loading capacity of Plant 2 is approximately 
2,890 lbs/day. Information regarding the aeration system is shown on Table 2-7. 

TABLE 2-7   
PLANT 2 AERATION SYSTEM DESIGN SPECIFICATIONS 

System Provider Nexom 
Number of Blowers 3 
Blower Model  Aerzen Delta 50-L 
Motor  75 Hp 
Drive  Direct 
Capacity  1,280 SCFM @ 4.0 psi 
Number of Diffusers 180 
Diffuser Model HT25 
Phase  3 
Volts  460 

After the three treatment lagoons, wastewater is disinfected in a 42-inch chlorine contact 
pipe that leads into a 21,500-gallon chlorine contact basin. The 12-inch PVC pipe from the 
transfer pumps to the effluent storage pond provides additional contact time for 
disinfection for a total of approximately 60 minutes at 1.2 MGD. Effluent is subsequently 
stored in the Plant 2 effluent storage pond (kidney pond) after being pumped through the 
effluent transfer pump station. The effluent transfer pump station has two vertical turbine 
pumps (VTP) with a capacity of 1,200 gpm and a TDH of 44 feet. Each VTP is equipped with a 
20 Hp motor. The 29-acre kidney pond has a volume of 118 MG and a maximum detention 
time of 98 days. The Class D effluent from Plant 2 is either pumped through the effluent 
irrigation pump station and utilized for irrigation on City-owned pastureland in summer or 
processed through the constructed wetland complex and indirectly discharged into the 
Crooked River through controlled seepage. Additional water for irrigation of pastureland is 
pumped from the Crooked River using a variable speed VTP with a capacity of 2,400 gpm.  

Chlorination System 

As outlined in the descriptions of Plants 1 and 2, each plant has its own chlorine contact 
system. However, both plants are chlorinated from the same location, with the chlorine 
solution injected upstream into a contact pipe prior to entry into the respective contact 

49



City of Prineville, Oregon 
Wastewater Facilities Plan Section 2 

3/7/2024  Anderson Perry & Associates, Inc. 
WWFP_Prineville_1260-40.docx  Page 2-13 

chambers. Currently, chlorine gas is used to chlorinate the effluent prior to entry into the 
contact chambers. The contact chambers at Plant 1 consist of two basins with a volume of 
26,600 gallons each, and Plant 2 has a single basin with a volume of 21,500 gallons.  

The existing gas chlorination system is reaching the end of its useful life. Additionally, recent 
supply challenges procuring chlorine gas as well as additional safety requirements have 
initiated the design of a chlorination conversion project. The proposed project will convert 
the existing gas chlorination system to a bulk sodium hypochlorite system using two 
5,500-gallon bulk sodium hypochlorite storage tanks and two peristaltic pump skids to 
provide chlorine solution dosing. Currently, the proposed project is at the 90 percent design 
stage and is identified as System Development Charge (SDC) 1 in the SDC category (see 
Section 4 for a discussion of SDCs.) 

Final Effluent Discharge and Outfall 

The City of Prineville’s wastewater system is regulated by NPDES Permit No. 101433. 
Table 2-8 shows outfalls identified in the NPDES Permit and their locations. 

TABLE 2-8   
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT-IDENTIFIED OUTFALLS 

Outfall Number Location 
001 Crooked River Mile 46.8 (Direct River Discharge) 
002 Meadow Lakes Golf Course 
003 Land Irrigation (Pasture Area) 
004 Wetland Discharge 

Each outfall has a different beneficial use and, therefore, different permitted water quality 
limits. For the complete NPDES Permit requirements, see Appendix A for a copy of the 
current NPDES Permit and Permit Modification. The NPDES Permit was issued in 2012 and 
the Permit Modification was issued in 2015. Both are scheduled for renewal in 2024. The 
following summarizes the treatment limits for each outfall. 

1. Treated Effluent Outfall 001 - Direct River Discharge 

a. May 1 - October 31: No discharging permitted 

b. November 1 - April 30: 

i. No discharging when daily average flow in the Crooked River is less than 
15 cubic feet per second (cfs). 

ii. When discharging, the quality of effluent shall meet the following: 

Parameter 

Monthly 
Average  
(mg/L) 

Weekly 
Average  
(mg/L) 

Monthly 
Average 
(lbs/day) 

Weekly 
Average  
(lbs/day) 

Daily 
Maximum 
(pounds) 

CBOD5 25 40 230 345 460 
TSS 40 60 367 550 734 

 

  

50



City of Prineville, Oregon 
Wastewater Facilities Plan Section 2 

3/7/2024  Anderson Perry & Associates, Inc. 
WWFP_Prineville_1260-40.docx  Page 2-14 

iii. Other parameters (year-round): 

Total Coliform Bacteria Shall not exceed a 7-day median of 
23 organisms per 100 ml, with no two 
consecutive samples to exceed 240 
organisms per 100 ml. 

pH 6.0 to 9.0 
CBOD5 and TSS Removal Efficiency 65 percent for monthly average. 
Total Chlorine Residual Monthly average of 0.10 mg/L and daily 

maximum of 0.16 mg/L. 
Effluent Discharge Rate Not more than 1/15 of Crooked River 

flows when river flows are between 
15 and 25 cfs. 

2. Recycled Wastewater Outfall 002 (Golf Course Irrigation) 

a. Class C effluent treatment and disinfection to provide a seven-day median total 
coliform limit of 23 organisms per 100 ml, with no two consecutive samples 
exceeding 240 organisms per 100 ml. 

3. Recycled Wastewater Outfall 003 (Pasture Irrigation) 

a. Class D effluent treatment and disinfection to provide a 30-day E. coli log mean of 
126 organisms per 100 ml and no more than 406 organisms per 100 ml in any 
single sample.  

The addition of Outfall 004 (Wetland Discharge) required a modification to the existing 
NPDES Permit. The following outlines the treatment limits for this outfall.  

4. Treated Effluent Outfall 004 (Wetland Discharge) 

a. BOD5 and TSS 

Parameter 

Monthly 
Average 
(mg/L) 

Weekly 
Average 
(mg/L) 

Monthly 
Average 
(lbs/day) 

Weekly 
Average 
(lbs/day) 

Daily 
Maximum 
(pounds) 

BOD5 (May 1 
through October 
31) 

10 15 100 150 200 

TSS (May 1 through 
October 31) 

10 15 100 150 200 

BOD5 (November 1 
through April 30) 

30 45 280 410 550 

TSS (November 1 
through April 30) 

30 45 300 450 600 

b. Other parameters (year-round): 

E. coli Bacteria Shall not exceed a monthly mean of 126 organisms 
per 100 ml, with no single sample exceeding 406 
organisms per 100 ml. 

pH 6.5 to 8.5 
BOD5 and TSS Removal Efficiency Not less than 85 percent of monthly average. 
Total Chlorine Residual Must not exceed monthly average of 0.10 mg/L 

and daily maximum of 0.16 mg/L. 

51



City of Prineville, Oregon 
Wastewater Facilities Plan Section 2 

3/7/2024  Anderson Perry & Associates, Inc. 
WWFP_Prineville_1260-40.docx  Page 2-15 

The treated and disinfected effluent is irrigated from the effluent storage ponds at the 